TROY PRODUCTS

INSTALLATION INSTRUCTIONS Revision 0

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www. troyproducts.com 800 700-8769

Part No: AC-20-UV-TRAY Vehicle: Ford P.I. UV @
Description:  Electronics tray Model year: 2020 .

(NOTE: Open Box and make sure all parts and hardware are included. Check against Bill of Materials)

1) Install brackets:
1.) Open the cargo mount.

2.) The electronics tray can be mounted on the Troy cargo mount either toward the front or rear
area of the cargo mount.

3.) Install (2) front brackets to the underside of the cargo mount at the desired position using (4)
provided #10-32 bolts and nuts. The flange is directed toward the inside.

(Tray mounted toward rear) (Tray mounted toward front)

4.) Attach the (2) rear latch brackets to the underside of the cargo mount using (4) provided #10-32
bolts and nuts.

1.) Install tray:

5.) Install (2) provided 3/8-16 x 1.25” bolts into tray with (2) nuts on each bolt as shown. Securely
tighten nut #1.

—r

(nut #2)

AC-20-UV-TRAY



(5.)

6.) Install tray ., "1anging (2) 3/8-16 bolts onto front brackets. Snug tighten nut #2.

7.) Attach rear latch brackets to tray using supplied thumb screws.

Note: Install taller electronics towards the back of the tray (front of vehicle). This allows for more
clearance between the tray and underside of the cargo mount.

Your installation is now complete. If you have any questions or suggestions for adding additional instructions,
please call Customer Service at (800) 700-8769.

AC-20-UV-TRAY



) z
L1401 133HS

AFILAN-0Z-D% |

“ON "OMA 3338

ADJ} soluolo8|q

EELN T

0700-0+906 ¥ 2 0TGN T
AT T, YOS 4701 (L |

PR
vo

384 2w
3s4v o
M wamsn

(0] mvan

3

DAMVIDINIEDA D0

.

NOILIED $3d

[ n3s [ anoz |

|

AINCHdY lva
SNOIAAIY
L

T

?

L xod dap|o) 3081d U0 LEX .82 X .28 £0822E-AVd-¢ Sl
Z [2500]) DUE MBIDS GUINYL Z/ | X 0Z-F/ L 245-0502F 1-£9-184- 1 jd
¥ (3500 PO . F/E HORIFUBYSOM b/ | 245-51809-05-154-1 el
] [2500]) INUUOIAU ZE-0 | # O4$-0G L 1E-58-184- 1 Zl
z [2500]) JNU UQOIAU 0Z-+/ | # 248-0001£-52-184- | Ll
g [2500)) M340813YD0SHY LB/ X ZE-01# O45-G2901-90-154-1 ol
Z [2500|) M210¢ |2ADOSHY LB/S X 0Z-F/ 1 # D45-G2809-90-154-1 &
Z (3500l INUMOIAU G |-8/C # 245-002 18-5E-154-| g
4 INUXsY 9 |-g/g 0021 1-€€-154-1 £
4 L% 91-8/21Z 17049 X3H OFZ11-80-184-1 9
z 3|BUY U#-AWYL-AN-02-D % g
z dous A#-AWEL-AN-02-0 ¥
1 19301049 15AUQ dos#-H-AVYL-AN-D Y {4
1 12yoRIg doBuUB g dabs#-H-AWIL-AN-D ¥ 4
| AaL dbo-AWHL-AN-02-D ¥ L
MO NOILdI¥D$3a HIINNN LYV %m_“_

8




AC-20-UV-TRAY
BILL OF MATERIALS

PART # DESCRIPTION Qry.
AC-20-UV- Electronics Tray 1
TRAY-#eqp
AC-20-UV- Passenger Side Bracket 1

TRAY-

H#tegbp

AC-20-UV- Driver Side Bracket 1
TRAY-
H#eqp

AC-20-UV- Latch Strap 2

TRAY-#b
AC-20-UV- Latch Angle Bracket 2

TRAY-#h

1-FST-08- Hex Head Bolt, 3/8-16 X 2
11240 1

AC-20-UV-TRAY



1-FST-33- 3/8-16 Hex Nut
11200

1-FST-35- 3/8-16 Nylon Nut

31200-stc

1-FST-06- 1/4-20 X 5/8 BH Socket

60825-stc Screw

1-FST-06- 10-32 X 5/8 BH Socket

10625-stc Screw

1-FST-35- 1/ 4-20 Nylon Nut

31000-stc

1-FST-35- 10-32 Nylon Nut

31150-stc

1-FST-50- 1/4 Washer, Black3 /4

60815-stc oD

1-FST-63- 1/4-20X1/2Thumb

142050-stc Screw

AC-20-UV-TRAY



